Service code:WBCH1013LCD1900 GARDEN MACHINES

Weibang WB CH 1013 LC-D
rv. 2024
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v-garden



2 Deck assembly part list
No. |Part number Name Qty
1 |8CH0101000/22 Handle weldment 1
2 |8CH0000040 Star knob 2
3 |10CH1300000/22 Deck welment 1
4 10202010000 Nut - M10 2
5 |8SH0108010 Cushion 2
6 0103010035 Screw - M10x35 2
7 10101008020 Bolt - M8x20 2
8 10401008000 Spring washer - 8 2
9 0303008000 Big washer - 8 2
10 (0215012000 Nut - M12 6
11 |TYLZO001 Tire assembly 2
12 |6204-2RS Bearing 4
13 (0111012030 Bolt - M12x30 6
14 (8CH1301000/22 shaft bush 2
15 10101010055 Bolt - M10x55 4
16 (0302010000 Washer - 10 4
17 (0201010000 Nut - M10 6
18 (0101010080 Bolt - M10x80 2
19 (10CH1100000/22 Safety Cover 1
20 (0101008035 Bolt - M8x35 1
21 [0403008000 spring washer 1
22 |5310406010/04 Dish spring 1
23 [8CH0000021 Engine Pulley 1
24 [8CHO00000100 Key 7x7 1
25 (0401010000 Spring washer - 10 4
26 (0301010000 Washer - 10 4
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3 Pulley assembly part list
No. |Part number Name Qty
1 (0203012000 Nut - M12 1
2 ]0401012000 Spring washer - 12 1
3 10301012000 Washer - 12 1
4 |8CH1401020/02 Tensional pulley shaft 1
5 [6202-2RS Bearing 2
6 |8CH1401010/02 Tensional pulley 1
7 10301008000 Washer - 8 3
8 |0401008000 Spring washer - 8 3
9 10101008020 Bolt - M8x20 4
10 0202008000 Nut - M8 2
11 |10CH0300000/49 Installation Base 1
12 |5SH2000010 Belt 2
13 |10CH1000000/49 Belt cover 1
14 10120008025 Screw - M8x25 1







4 Feeding hopper part list

No. |Part number Name Qty
1 [10CH0800000/49 Feeding hopper 1
2 |STAJTO1 Stop Switch 1
3 |10CH1600000/02 Washer - M10 3
4 10302010000 Big washer - 10 3
5 (0401010000 Spring washer 3
6 0120010060 Screw - M10x60 3
7 |10CH0100000 Rubber buffle 1
8 0202006000 Nut - M6 6
9 |10CH0200000/49 Pressing plate 1
10 |0101006020 Bolt - M6x20 6
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5 Blade box part list
No. |Part number Name Qty
1 ]0101010016C Bolt - M10x16 4
2 0401010000 Spring washer - 10 18
3 (0301010000 Washer - 10 26
4 |10CH0900000/49 Upper cover 1
5 (0101012035 Bolt - M12x35 8
6 |8CH00000220/22 Bearing shield 1
7 |UCF207 Bearing 2
8 [8CH0O000090/04 Cushion 1
9 (0105010010 Screw - M10x10 1
10 |8CH1101000/22 Blower disc 1
11 |1101010040 Key 1
12 |10CH0600000/22 Blade roller 1
13 |0103112030 Bolt - M12x30 10
14 |8CH00000111 Flail blade 2
15 [8CH1301010 Pulley 1
16 [1101010030 Key 1
17 10101006016 Bolt - M6x16 4
18 (0401006000 Spring washer - 6 4
19 |0301006000 Washer - 6 4
20 |8CH1201000/49 Blower disc buffle 1
21 |10CH0700000/49 Box weldment 1
22 [10CH0700010/49 Rubber ring 1
23 [10CH1200000/22 Switch 2
24 (0301005000 Washer - 5 4
25 10401005000 Spring washer - 5 4
26 (0101005016 Bolt - M5x16 4
27 |8CH1201040/49 Blade roller Buffle 1




28 (0103010020 Screw - M10x20 6
29 (0101010030 Bolt - M10x30 8
30 [0202010000 Nut - M10 8
31 [8CHO000050 Bottom blade 1
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6 Outlet hopper part list

No. |Part number Name Qty
1 (0120008035 Screw - M8x35 2
2 |0401008000 Spring washer - 8 3
3 0302008000 Washer - 8 3
4 [10CH1400000/02 Washer - 8 3
5 |[10CH0500000/49 Outlet hopper 1
6 0221006012 Dish bolt 1
7 10302006000 Washer - 6 1
8 10102006012 Bolt - M6x12 2
9 10202006000 Nut - M6 2
10 |8CH00000120/21 Outlet buffle 1




